



C D E F G
CHINA CLASSIFICATION SOCIETY
H I J K L I I
CERTIFICATE OF WORKS APPROVAL

H3!4(2526'(!#B9*
FZ25PWA00015

M 2

This is to certify (1'(#(1!#A'8 5'6(4!4# ('(!"#28#(1!#6!4(2526'(!#A!!(#(1!#4!E 24!A!8(#95#(1!# ('8""4" #;2 (!"#S!;9@#8""2 #'C'2;'\$;!#
@2(1#(1!#'\$2;2(%#8""698""2(298 #(9#749" 6!#(1!#749" 6(#""! 642\$!"#28#(1!#6!4(2526'(!*

N O J /Manufacturer

P Q R S > T U V W X
Fujian Tsingtu New Materials Co.,Ltd

Y Z /Address

<1'@'8#N2;;'=#!#O'8@ #09@8#F !'8#32(%#B28="!#32(%#F Q2'8#3128'

[\] ^ /Product

Steel Slab

K L a b /Approval Standard

1. 1 3
31'7(14 R- J'4(S8! 95 3128' 3;' 2526'(298 <962!(% : ;! 594) '(!42'; '8" O!;"28=

@ A /Intended for

/Ships



! " # /This Certificate is valid until \$%&' (%) * \$+ , / May. 29,2031

!"#\$% CCS Fuzhou Branch

&'(!

2026 05 29
) '%#+, - +. +/

- . / 0 1 2 3 - 4 5 6 7 8 9 : ; < = > 3 - ? @ A - B
012 #314(2536'(1#2 1"7 4 '8(9(11#; ;! #95(11#<962!(%#8""41;'(1"41= ;'(298#>;#7'=! #95(11#6!4(2526'(1#41#?'18# #'#@19;1#8""41# 1"2 2A ;('819 ;%#B9#7'714#614(2526'(1#
7'=1#2 #C'2"2#@X(19 (#\$1'428#(11# ('A'795(11#<962!(%#891;16(49826614(2526'(1 2 #C'2"2#@X(19 (#(1"2=2('2=8'('414'8"#89#69721"#594A#95(11#614(2526'(1#2 41=4"1"2# #C'2"2">8%7'4#
95(11#614(2526'(1#2 #89(9#S!1D(4'6(1"94#'\$4"=1"#\$'8# 82(94#28""C2" '28#8#594A#; ;!(1"47'4Q1 @19#41#9 \$(1"#\$9 (#(11# (118(62(%#95(11#614(2526'(1#A'#28E 24!#95(11#
<962!(%#94(#9536! 'For Rules with no version indication, their latest version (at the time of issuance of the certificate) applies to the certificate.
F94A#B9#W01. #398('6#1 #<!!#95262';#@!\$# 2(1#95(11#<962!(% 1(7#@#@#66 *94=#68



UTN:J . + /KL+ , +L , M,

L# η T# HJ'=#L#95#T

[\ 2 c /Product Description		
` defghi(M0001)		
] ^ /Name		m n /Unit
j k 9 l < /Value		

/ Test Report No.	TG2026043004	
/ Test Report Date	2026-04-28	
/ Laboratory:	Testing Center of Chengxin Inspection Testing and Certification Co., Ltd.	
/ Test Address:	Banyu, Wanwu, Fu'an, Fujian, China	
/ Test Report No.	(2026)YJWJ04558	
/ Test Report Date	2026-03-17	
/ Laboratory:	Jiangsu Chengxin Inspection Testing and Certification Co., Ltd.	
/ Test Address:	188 No.188, Dongwaihuan Road, Jiangyin City, Jiangsu Province	
/ Test Report No.	(2026)YJWJ04566	
/ Test Report Date	2026-03-17	
/ Laboratory:	Jiangsu Chengxin Inspection Testing and Certification Co., Ltd.	
/ Test Address:	188 No.188, Dongwaihuan Road, Jiangyin City, Jiangsu Province	
/ Test Report No.	(2026)YJWJ07682	
/ Test Report Date	2026-04-28	
/ Laboratory:	Jiangsu Chengxin Inspection Testing and Certification Co., Ltd.	
/ Test Address:	188 No.188, Dongwaihuan Road, Jiangyin City, Jiangsu Province	
/ Test Report No.	(2026)YJWJ07684	
/ Test Report Date	2026-04-28	
/ Laboratory:	Jiangsu Chengxin Inspection Testing and Certification Co., Ltd.	
/ Test Address:	188 No.188, Dongwaihuan Road, Jiangyin City, Jiangsu Province	

/ Test Report No. (2026)YJWJ05670
/ Test Report Date 2026-05-11

drawings and documents approved by the Society. The factory should provide an active cooperation and necessary for the surveyor.

5. ŵ Ŷ İ Ÿ á Ω é ħ í Ů Σ Τ Ŵ æ α β γ δ ε ζ

Within the validity of the approval certificate, if cases occur that may cause the Society to suspend or withdraw the certificate, the manufacturer should take corrective actions in a prompt and effective